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13.000 GHz 18.000 GHz 1,000 MHz 15.71915 GHz -45.29 dBm -32.29 dB 13.000 GHz 19.000 GHz 1,000 MHz 15.72915 GHz -45.17 dém -32.17 dB
T — i —
L J - L J -
Datez 5 Date 1
Highest Channel / QPSK
Spectrum | u%:l
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dém ,I e L~ o Fr——)
-60 dBm
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -53.00 dBm -40.00 dB
1,000 GHz 1,700 GHz 1,000 MHz 1.68898 GHz -54.00 dBm -41.00 dB
1.765 GHz 32.000 GHz 1.000 MHz 1.76767 GHz -50.77 dBm -37.77 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.50471 GHz -44.90 dBm -31.90 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -48.05 dBm -36.05 dB
13.000 GHz 158,000 GHz 1.000 MHz 15.72748 GHz -45.12 dBm -32.12 db
Dat 5 _AlG 2022 18-92-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 4 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dém  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 d@m  Offset 5,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tiln-u'k pPakS Limit (lm-u:k PARS
-10 AdRR—PURIOUS | INE_ARS PARS -10 déRR—FPLRIOUS | INE_ARS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 do 20 dBm
30 db -30 dBm
-40 dBm 40 dBm
50 dm ! 50 dém l‘r T
i ...IML!"“'““"‘"" P ity o ety || o~ vty e
et e
-70 der 70 dBm
80 d8 -80 dBm
a0 dB 90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz _ ([ Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 12,05552 MHz -57.58 dBm -44.58 0B 30.000 MHz 1,000 GHz 1.000 MHz 944.40525 MHz -57.56 dém -44.56 de
1.000 GHz 1.700 GHz 1.000 MHz 1.66554 GHz -53.52 dBm -40.52 dB 1.000 GHz 1.700 GHz 1,000 MHz 1.68548 GHz -53.94 dém -40.94 dB
1.765 GHz 3.000 GHz 1,000 MHz 2,98992 GHz -56.88 dém -43,88 dB 1.765 GHz 3.000 GHz 1,000 MHz 2,99568 GHz -56.56 dém -43.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42071 GHz -46.36 dBm -33.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.46071 GHz -44.56 dém -31.56 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68279 GHz -56.93 dem -43.93 de 9.000 GHz 13.000 GHz 1.000 MHz 12.64825 GHz -56.71 dém -43.71 de
13.000 GHz 18.000 GHz 1,000 MHz 15.72415 GHz -53.65 dBm -40.65 dB 13.000 GHz 19.000 GHz 1,000 MHz 15.72165 GHz -53.85 dém -40.85 dB
T — i —
L J - L J -
Datez 5. Date:
Highest Channel / QPSK
Spectrum | lu%:l
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
't ] _ﬂ-""l e N
il e o Py et
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -57.25 dBm -44.25 db
1,000 GHz 1,700 GHz 1,000 MHz 1.69493 GHz -57.87 dBm -44.87 db
1.765 GHz 32.000 GHz 1.000 MHz 1.76521 GHz -52.19 dBm -39.19 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.50071 GHz -44.43 dBm -31.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68729 GHz -56.68 dBm -43.68 db
13.000 GHz 158,000 GHz 1.000 MHz 15.74915 GHz -53.79 dBm -40,79 db
Dat S AUG 2022 18-51:.57
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 4 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dém  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 d@m  Offset 5,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tiln-u'k pPakS Limit (lm-u:k PARS
-10 AdRR—PURIOUS | INE_ARS PARS -10 déRR—FPLRIOUS | INE_ARS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 do 20 dBm
-30 d8 -30 dBm
-40 dBm 40 dBm
50 dm ! 50 dém ! "
A ] .A-\-Lﬂ"“‘-"""“" A p o e O — d . sngrnrrnsiPon Py
-70 der 70 dBm
80 d8 -80 dBm
-a0 dB 90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz _ ([ Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 886.80010 MHz -57.04 deém -44.04 0B 30.000 MHz 1,000 GHz 1,000 MHz 909.59270 MHz -57.55 dem -44.55 de
1.000 GHz 1.700 GHz 1.000 MHz 1.66599 GHz -53.76 dém -40.76 dB 1.000 GHz 1.700 GHz 1,000 MHz 1.68338 GHz -53.40 dém -40.40 dB
1.765 GHz 3.000 GHz 1,000 MHz 2,87016 GHz -56.68 dém -43.68 dB 1.765 GHz 3.000 GHz 1,000 MHz 1.76932 GHz -56.67 dém -43.67 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42121 GHz -46.27 dBm -33.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45621 GHz -44.94 dém -31.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.30896 GHz -56.82 dem -43.82 0B 9.000 GHz 13.000 GHz 1.000 MHz 12.68825 GHz -56.90 dém -43.90 d&
13.000 GHz 18.000 GHz 1,000 MHz 15.72123 GHz -53.80 dBm -40.80 dB 13.000 GHz 19.000 GHz 1,000 MHz 15.72706 GHz -53.79 dém -40.79 dB
T — i —
L J - L J -
Datez 5. Date: a5
Highest Channel / QPSK
Spectrum | lu%:l
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm l
. vl N e, i
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -57.15 dBm -44.15 db
1,000 GHz 1,700 GHz 1,000 MHz 1.69003 GHz -58.15 dBm -45.15 dB
1.765 GHz 32.000 GHz 1.000 MHz 1.76521 GHz -55.88 dBm -42.88 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.49121 GHz -44.30 dBm -31.30 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -56.72 dBm -43.72 db
13.000 GHz 158,000 GHz 1.000 MHz 15.72456 GHz -53.76 dBm -40,76 db
Dat S AUG 2022 149-06-50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 4 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dém  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 d@m  Offset 5,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tiln-u'k pPakS Limit (lm-u:k PARS
-10 AdRR—PURIOUS | INE_ARS PARS -10 déRR—FPLRIOUS | INE_ARS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 do 20 dBm
30 db -30 dBm
-40 dBm 40 dBm
-50 dBm—Y ! -50 dBm 1
——— — S — - -
-70 der 70 dBm
80 d8 -80 dBm
a0 dB 90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz _ ([ Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 889.23283 MHz -57.51 dém -44.51 0B 30.000 MHz 1,000 GHz 1,000 MHz 939,16292 MHz -57.46 deém -44.46 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65773 GHz -48.55 dBm -35.55 dB 1.000 GHz 1.700 GHz 1,000 MHz 1.68126 GHz -54.45 dém -41.45 dB
1.765 GHz 3.000 GHz 1,000 MHz 2,99650 GHz -56.83 dém -43,83 dB 1.765 GHz 3.000 GHz 1,000 MHz 2,99568 GHz -56.84 dém -43.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42171 GHz -46.16 dBm -33.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45171 GHz -45.37 dém -32.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68529 GHz -56.61 dem -43.61 08 9.000 GHz 13.000 GHz 1.000 MHz 12.69225 GHz -56.68 dém -43.68 db
13.000 GHz 18.000 GHz 1,000 MHz 15.71873 GHz -53.72 dém -40.72 dB 13.000 GHz 19.000 GHz 1,000 MHz 15.73998 GHz -53.82 dém -40.82 dB
- — —
L J - L J -
Datez 5 Date
Highest Channel / QPSK
Spectrum | lu%:l
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
I M - N
- A “"-—‘
ettt . o
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -57.34 dBm -44.34 db
1,000 GHz 1,700 GHz 1,000 MHz 1.69598 GHz -54.13 dBm -41.13 dB
1.765 GHz 32.000 GHz 1.000 MHz 1.76644 GHz -56.16 dBm -43.16 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -44.29 dBm -31.29 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65829 GHz -56.79 dBm -43.79 db
13.000 GHz 158,000 GHz 1.000 MHz 15,73958 GHz -53.61 dBm -40.61 db
Dot L AG 2020 1020 00
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SPORTON LAB.
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LTE Band 4 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dém  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 d@m  Offset 5,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tiln-u'k pPakS Limit (lm-u:k PARS
-10 AdRR—PURIOUS | INE_ARS PARS -10 déRR—FPLRIOUS | INE_ARS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 d8 20 dBm
30 db -30 dBm
-40 dBm 40 dBm
50 dm ! 50 dém T ‘
2 ...an-"“"""“‘J’“ — A — ’ " ~\ atadingl R
-70 der 70 dBm
80 d8 -80 dBm
a0 dB 90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz _ ([ Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 900.38231 MHz -57.54 dém —44.54 de 30.000 MHz 1,000 GHz 1,000 MHz 917.34982 MHz -57.41 dém ~44.41 dB
1.000 GHz 1.700 GHz 1.000 MHz 1,65353 GHz -53.52 dBm -40.52 dB 1.000 GHz 1.700 GHz 1,000 MHz 1.67884 GHz -53.37 dém -40.37 dB
1.765 GHz 3.000 GHz 1,000 MHz 2,97551 GHz -56.65 dém -43,65 dB 1.765 GHz 3.000 GHz 1,000 MHz 2,94959 GHz -56.65 dém -43.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42221 GHz -45.80 dBm -32.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.44721 GHz -45.81 dém -32.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66179 GHz -56.71 dem -43.71 08 9.000 GHz 13.000 GHz 1.000 MHz 12.70925 GHz -56.73 dém -43.73 d
13.000 GHz 18.000 GHz 1,000 MHz 15.73540 GHz -53.77 dém -40.77 dB 13.000 GHz 19.000 GHz 1,000 MHz 15.69790 GHz -53.77 dém -40.77 dB
T — i —
L J - L J -
Datez 5 15:41:35 Date
Highest Channel / QPSK
Spectrum | lu%:l
Ref Level 0.00 dBm Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm J-
M A _
. ey e, s
ot e
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -57.48 dBm -44.48 db
1,000 GHz 1,700 GHz 1,000 MHz 1.69143 GHz -54.05 dBm -41.05 dB
1.765 GHz 32.000 GHz 1.000 MHz 1.77179 GHz -56.03 dBm -43.03 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -44.55 dBm -31.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -56.72 dBm -43.72 db
13.000 GHz 158,000 GHz 1.000 MHz 15.74373 GHz -53.81 dBm -40.81 db
Dot Sl AG 2020 1a.a5 .18
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0014
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number

1 A76 of A213
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz

Mod. QPSK 16QAM 64QAM
RB Size Full RB Full RB
Middle CH 4,58

256QAM Limit: 13dB

Full RB FULL RB Result
5.68 6.38

6.78 PASS

LTE Band 12 /10MHz

Middle Channel / Full RB/ QPSK

o
Ref Level 24.80 dbm  Offset 4.90 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

F 707.5 MHz dean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 10% | ©0a% | 0.01% |
Trace 1 [ 22.87 dem | 27.50 dam 4.72 0B 2.43 d8 +.23 dB

4.58 B 4,70 dB

Middle Channel / Full RB/ 16QAM

o
Ref Level 24.80 dbm  Offset 4.90 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

F 707.5 MHz dean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 10% | ©0a% | 0.01% |
Trace 1 [ 21.95dem | 27.865 dam 5.91 6B .07 ds

3.07 d8 5.01d8 5.68 0B 5 BE dB

Sporton International Inc. (Kunshan) Page Number : A77 of A213
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Middle Channel / Full RB/ 64QAM

Spectrum e
Ref Level 24.80 dam  OFfset 4.60 08
att 3008 AQT 2 ms @ RBW 10 MHz

(@152 View

lcF 707.5 MHz

Mean Pwr + 20.00 dB
samples: 130000

0.1% | p.01% |
3.25 dB 5.28 a8 .38 db .75 0B

)jd ] (]

Complementary Cumulative Distribution Function
Mean | peak |  crest | 10% | 194 |

Trace 1 [ 20.93dem | 27.86 dBm £.93 dB
il

Middle Channel / Full RB/ 256 QAM

Ref Level 24.80 dBm  Offset 4.80 dB
Jo ALt 30d8  AQT 2 ms @ RBW 10 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

SBmplB;: 130000/
Mean | Peak | crast | 10% | 1% | 0.1% | 0.01% |
Trace 1 | 18.93 dm | 27.52 dem 8.59 db 342 de .45 dg 5.78 B 7.80 db
—
)| [
Dx UG.2022 1
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band12 : 26dB BW(MHz)
10MHz

QPSK
9.87

16QAM
9.81

Spectrum e Spectrum 'y
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.00 dom  Offset +.80 0B & RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode auto FFT o Att 300E SWT 1264 @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o L] 18.90 dBm P [ M 17.56 dBm
20 d8 20 dé
: P A S S 704.9830 MHz : - N P 703.4840 MHz
N M - nds 26.00 db)| N £ v - de T T 26.00 db)|
0d2 i B \ 9.870000000 MH 0 | B \ 9.810000000 MH
0 dem | Q factor \ 714 0 dem i Q factor *I 71.7]
J ¥ / |
-10 df - T 10 d —
o SR e - e e
20/ 1 -20 =
a0 30
40 40 o
-50 -50
60 <60 di
70 70
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 704,983 MHz 18.90 dém ndB down 9.87 MHz M1 1 703,484 MHz 17.56 dem ndB_down 9.81 MHz
T1 1 702,505 MHz -7.13 dém nd@ 26.00 d8 1 1 702,505 MHz -.46 dbm nde. 26.00 d8
T2 1 712,375 MHZ -7.65 dém Q factor 71.4 T2 1 712,315 MHZ -8.17 dem Q factor 71.7
- v ” v
JL J v AN J v

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.99

9.01

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum e Spectrum e
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz Ref Lavel 24.60 dom  Offset .60 db @ RBW 300 knz
o At 0dE SWT 126ps w VBW  1MHz  Mode auto FFT o Att 0GB SWT  126ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P INCITE 17.95 dBm 20 i SRS 19.23 dBm
72 PP — e 708.5990 MHz iy et B o 708.5190 MHz
@ dan i Occ B N 8.991008991 MHZ| o dam : occBw v 9.010989011 MHz
i | \
 dem 0 dem - -
/ Y
/ / \
-10 df -10 df 7 *
A e | e T - \f N
20t . — — 20 df s
o A
a0 30
40 40 o
-50 -50
-60 <60 di
70 70
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 708,599 1Az 17.95 dem [ 1 708,519 WAz 19.23 dem
T1 1 702,9845 MHz 11.85 dém Occ Bw 6.991008991 MHz 1 1 702,9845 MHz 10.63 dém Oce Bw 9.010969011 MHz
T2 1 711.9755 MHZ 11,19 dam T2 1 711,995 MHZ 10.14 dem
A A
Sporton International Inc. (Kunshan)
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

l o
Spectrum @ [ spectrum % 3
Ref Level 24.80 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 dem  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
imit ¢heck PABS A | SPURIGHE CHBEKABS paks
=0 dki‘—r'\u SPURIOUS_| INE_ABS PAES [ \ “H e mmrni]l | INE_ABS | PARE
10 dem ‘ 10 dém +—
' [
0 der L 0 dem f
-10 dBm b -10 dem.
SPURIOUS_LINE_ABS_ \ J
-20 dBm: f \1 -20 dBm ,ff
-30 dBm 7 b 30 dem ]
/ " \
-40 dBm — 4 -4
b ‘Mﬁ\, 5\\'\«
-50 dBm -50 dBm. -
.—f‘——“""“m"f MM
s -60 dBm: S W
-70 dBm-
.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
P issi Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
£20.000 MHz 598,900 MHz 100.000 kHz 598,88666 MHz -16.74 dBm -3.74d8 714,000 MHz 716,000 MHz 100.000 kHz 715.73926 MHz 22.50 dBm ~7.50 dB.
698.500 MHz 699,000 MHz 30.000 kHz 698,99416 MHz -14.11 dBm -1.11 de 716.000 MHz 716.100 MHz 30.000 kHz 716.00235 MHz Z14.09 dém Z1.09 dB
599.000 MHz 701.000 MHz 100.000 kHz £99.26074 MHz 22.54 dBm -7.46 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -17.66 dBm -4.66 dB.
T - S—
L J - ] 4
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